PROPOSAL

OFFICE AND MANUFACTURING FACILITY

%

DIGITAL EQUIPMENT CORPORATION
PUERTO RICO






CUNNINGHAM-LIMP COMPANY

“werts fued (Zo1AJ¢7al*~0
XX 7?2ﬂ7¢asaliv

UNINGHAM ENGINECRS INC

DESIGNERS * ENGINEERS % BUILDERS

CES IN CITIES
80 FIFY AVENUE ~« NEW YORK, N Y JOIS & AREA CODE 218 » 767-6810

0

PROPOSAL NO. N-8978
January 26, 1973

Digital Equipment Corporation
146 Main Street
Maynard, Massachusetts 01754

Attention: Mr. Allen W. Hanson Re: Office and Manufacturing
Corporate Facilities Manager Facility
Puerto Rico

Gentlemen:

Thank you for the courtesies extended to us at our recent meeting and for
the opportunity to discuss your proposed building program in Puerto Rico.

Based upon the information obtained during our meeting, our proposal is
[...]
Digital plans to use about 200,000 gpd.at the start of igs
operations. This water will be used for 8-hrsdaily. Peak rate of use
is estimated as 400 gpm. 95 percent of the total water requirements, or
190,000 gpd will be for processing, while the remaining 10,000 gpd will
be domestic sewage from the plant employees.

The problem of supplying water to Digital is being shared by
Fomento.‘ This agency must also provide water for the development of the
Industrial Park.

Considerations for water supply were studied on the basis of three
alternatives, as follows:

(1) Ramey AFB Filtration Plant

Provide water from the Ramey AFB filtration plant, which is




= 201
located near km 2.0 of PR Rd 467 in Bo. Camaceyes. It would be necessary
to connect to the 14-in pipeline which serves the AFB and to install about
4 km of 8-in pipeline first along RD 467 and then to PR Rd 459 to the Indus-
trial Park. Estimated cost of the pipeline is $205,000.
(2) New Plant

The estimated water demand for the Industrial Park is 2.0
mgd when it is fully developed. This demand will require an additional
water source. The Aqueduct and Sewer Authority has determined that the
most economical way is obtaining water from the Aguadilla irrigation system,
whose capacity is adequate for the 2.0 mgd needed.2 In this case it would
be necessary to construct a small dam in the irrigation channel at a point
where the channel crosses PR Rd 459 in Bo. Arenales. The project requires
also a new filtration plant, capacity 3.0 mgd, a 1.0 m.g. distribution tank,
and the installation of about 4 km of 16-in pipeline from the filtration
plant to the project site. Estimated cost of this project is $1.35 million.

(3) Extension of Pipeline from Aguadilla Filtration Plant

The Aqueduct and Sewer Authority agreed to provide upto 0.2 mgd
to Digital by extending a line from the Aguadilla filtration plant. The whole
project would require the installation of about 4 km of 8-in line & 16-in line
from the 8-in line terminating at Bo. Montana, at an estimated cost of
$205,000. It would provide the needed water for Digital and the other
industries to be established at the Industrial Park. The cost of this
project is being shared by Fomento and Digital.

The use of deep wells for additional water was also considered
both by Acueductos and Fomento, but it was deleted based on the low
probability of obtaining underground water in an area near the proposed

plant site.




SYOLERS

The source of water for this project is Acueductos. When the
EIS was being prepared, consideration was given to several alternatives to
obtain water. Digital, Fomento and Acueductos worked together and determined
the best solution was to extend the Aguadilla pipeline system to the Indus-
trial Park Site. An agreement has been made whereas Acueductos will install
a pipeline comprising 16 inch and 8 inch diameter pipes to the Industrial
Park Site. Other future industrial plants to be constructed near this site
will also be able to use this water pipeline. Of the total cost of $205,000
for this pipeline project, Digital has contributed $103,000.

At the time the EIS was written, it appeared that the short term
water demands were 200,000 gallons per day and the long term demand might
be 500,000 gpd. These water volumes are in line with what normally would be
expected from an electroplating facility of this size. Due to the rapidly
changing state-of-the-art of metal finishing waste treatment, new Federal
effluent standards, and as a result of pilot plant experiments in Maynard,
it now appears that water for industrial uses will be less than 50,000 gpd.
This reduction is due to the integrated treatment systems, DI water rinses,
and other water re-use systems now contemplated for the project. This is

equivalent to 90% recycling.




I TABLE II
I PHYSICAL AND CHEMICAL ANALYSIS OF
AGUADILLA PUBLIC WATER SUPPLY
Sample from:
l Aguadilla Filtration Plant
Date: July 12, 1971
l CHEMICAL CONSTITUENTS: EXPRESSED AS: LIMITS U.S.P.H.S.*
Free Carbon Dioxide €02 5.0 Mg/1
Dissolved Oxygen 02 - - Mg/l
I Residual Chlorine Cl2 0 Mg/l
Calcium Ca 44.0 Mg/1
Magnesium Mg 38.9 Mg/1
Sodium and Potassium Na 20.9 Mg/1
I Total Iron Fe .03 Mg/1 0.3 Mg/1
Dissolved Iron Fe 0 Mg/1
Manganese Mn 0 Mg/1 0.05 Mg/1
I Oxides R03 - - Mg/l
Silica SiOS 6.0 Mg/1
Total Alkalinity CaCO3 106.0 Mg/1
I Ph. Alkalinity CaC03 0 Mg/1
Carbonate CO3 0 Mg/1
Bicarbonate HCO3 129.3 Mg/1
Sulfate S04 6.0 Mg/1 250 Mg/1
l Chloride C1 16.0 Mg/1 250 Mg/1
Nitrate NO3 0.1 Mg/l 45 Mg/1
Nitrite NO2 0 Mg/1
I Fluoride F 0.5 Mg/l 1.0 Mg/1
Phosphate POy 0 Mg/1
Sulfide S 0 Mg/1
l Total Dissolved Solids Residue at 103°C 159 Mg/1 500 Mg/1
Loss on Ignition at 600°C 66 Mg/1
l PHYSICAL CHARACTERISTICS:
l Turbidity Si0p Stds. 3 Units 5 Units
Color Pt-Co Stds. 0 Units 15 Units
I OTHER DETERMINATIONS:
Total Hardness 122.0 Mg/1 Non-carbonate Hardness 16.0 Mg/1
Conductivity 300 Micromhos
I pH 7.61 Saturation pH 7.71 Saturation Index -0.10
l Bacteriological Examination: M. P. N. Per 100 M1 (Coliform Group)
l *Maximum Timits for drinking water established by the U.S.P.H.S. in 1962.




23 =
7. TREATMENT AND DISPOSAL OF WASTEWATERS

At this t me Digital and Lancy Laboratories, Inc., of Zelienople, Pa.,
are designing a waste treatment system suitable for plated-through-hole
printed wiringc board production which will meet, or exceed, anticipated EPA
requirements for new plants and general standards for the year 1983.

As the economy of the manufacturing process is affected, the operating
costs are of great importance in the selection of the methods to be utilized
by Digital, as well as for all the metal finishing industry. Process solution
regeneration, chemical recovery, water reuse and water savings, good house-
keeping and other factors will be taken into consideration.

The methods being studied or to be used by Digital includes metal recovery,
water reuse, precipitation and removal of metallic ions, and ion exchange.

7.1 Recovery of Metals

The electrolytic recovery of metals will be done at the Aguadilla plant.
Of course, gold is expensive and it is necessary to prevent its waste through
the process waters. A dragout solution is maintained as a suitable electrolyte
to allow the continuous recovery of the metal in the process and maintenance of
the electrolytic system at such a level that the dragout loss of the metal into
the following treatment wash system is of negligible economical consequence. No
gold or tin ions are expected to be discharged through the process wastes.

Metals recovery, specifically gold, copper and tin/lead alloy, will
be used to reduce treatment chemical's cost and the associated sludge handling
and disposal cost resulting from conventional treatment. In addition, recovery
provides an economic return of metals in their most valuable form for reuse.

In all cases metals recovery will be affected via electrolytic cells in which

the metals are deposited on the catodes from which they are peeled off once a
coating of adequate thickness deposits on them. The recovered metals are either

returned directly to the process.




- 24 -

7.2 Trea:ment of Process Wastes

Contnuous treatment will be provided for the process waste to

insure that the metallic ion contaminants are taken out of the liquid.

The rinse water effluents that contain metallic ions will be treated in

the process Tine utilizing the integrated treatment systems. Although
several methods are being studied by the consulting engineering firm for
the waste disposal of the remaining wastes which are not taken care of by
integrated treatment for metal waste disposal, the metallic ions and rinse
water streams will be separated according to the treatment requirements for
their precipitation.

The segregated streams will go to a tank. This tank is provided
with mixing apparatus, automatic pH control, and enough detention time to
assure the renoval of the floating fraction of metallic hydroxides that
tend to float because of low density.

The streams containing copper and nickel will be conducted by
pipelines to @ mixing tank, where sodium hydroxide will be added to obtain
a pH between &.4 and 9.0. This will insure the precipitation of both
metallic ions in hydroxide form. Streams that may form a copper complex
difficult to precipate, even at high pH, will be separated to prevent
interference vith precipitating reactions.

In order to prevent the escape of suspended solids containing
metal]ic.oxidrs, coagulation with an accepted polyelectrolyte will be
provided. This will insure a heavy precipitate that will settle readily.
Digital has already started making tests to determine the most suitable
polyelectrolyte for use at the plant.

The mixed effluent will pass to a sedimentation tank, where the
precipitates will settle. The effluent will be discharged through a pipe,

while the sludge, consisting of metallic oxides, will be processed for the



-1 IS

separation of the 1liquid and solid fractions.
7.3 Domestic Sewage

The proposed domestic wastewater treatment plant is of the extended
aeration activated sludge type. It is a Smith & Loveless Model V with an
aeration tank capacity of 45,000 gallons and a clarifier with a surface area
of approximately 230 square feet. In addition, treatment is preceded by a
comminutor and followed by chlorination. The actual flow is expected to be
approximately 25,000 gallons per day based on 900 employees first shift and
300 employees second shift along with a cafeteria. Complete drawings and
specifications are available from the office of Victor M. Garcia Associates.

7.4 Water Recycle

Consideration is being given in the design of the plant to re-use
as much water as possible. The re-use of water will result in a reduction
on the water demand.

The slightly contaminated DI rinse water will be collected from the
various locations in the plant and be recycled through the deionizer for
purification and re-use as high-quality water for various rinsing operations.

7.5 Ion Exchange

Consideration is being given to the use of ion exchange systems.
This is a good method for the recovery or regeneration of process solutions.3
The rinse waters can be passed through cation and anion exchange colums. The
system m#y serve the function of recovering the valuable metals by removing
the 1mpuritiés. The ion exchange system backwash will go to waste treatment.4
Figure 4 shows the ion exchange system being studied.

Deionized water will be used for critical final rinsing treatments to
minimize the presence of conductive salts in the evaporated rinse water films
remaining on the printed circuit boards. A two-bed anion-cation type of ion

exchanger will be used for purification of the contaminated DI water. In order




v 914 D0SSY ® NVWZN® ‘W ¥

NNVL NOILI3TI0D
alv oL :-«!xuc-lw

A 2

— ?
Tt
aae a3a NoBuYS
NOINY NOIAYD
X
: 52 MNVL NOILOZTIO
X W GIDV 0L HSVMNOVE
> ) P
D3
: ol mw'b ‘ .wrb I |
TN 3 - ”:h
ko v azs a3 bl .
INVNIN3OIY NIOANIS Y NOINY NOLLYD )4 ﬂ i i
NOILVH3IAISNOD ¥3IANN e
NILSAS 3IONVHIXI NOI Sovs Seil

Q3ZINOIZG WON4




= OB

to supply the (esired 25 gpm flow of DI water for production usage, a dual
anion-cation e changer system will be used. In this way one deionizer will
deliver the fu 1 flow, while the second unit is being regenerated. Backwash
from the carbon filters and deionizers will be sent to the treatment area for
neutralization and precipitation.

The relatively clear supernatant 1iquid from the decant panel goes
to a pH adjustment tank and eventually to the tube clarifier.

7.6 Integrated Treatment System

A1l toxic rinse waters will be treated on an individual basis using
the integrated treatment system. Since the treatment rinses in this system
are recirculated, they are never dumped except for periodic blow-down of
metal oxide sludge.

In these systems, toxic dragouts from the plating baths are treated
at the source using chemical rinsing instead of conventional water rinsing,
thereby effecting a reduction in process water consumption. The dragouts
from the plating baths are neutralized "in situ" by the addition of treatment
solutions. This precipitates the heavy metals, and allows for their removal
by settling. The system keeps the dragout from the various plating operations
from contaminating subsequent rinse waters.

The arrangement of the equipment is such as to provide the addition
of the treatment chemical, usually an alkali, directly to the treatment solution,
and to provide recirculation of the treatment solution.

Through this system it becomes posible to recycle and reuse most
process rinse waters and deionized waters, with savings of 90% in process
water consumption. This has been confirmed by the prototype evaluation
conducted by Lancy Laboratories. Only about 20 G.P.M. of effluents are

expected to result from the operation of the plant.




NS

It shou d be mentioned that the integrated treatment systems is
considered to be one of the "best practicable control technologies currently
available" (BPCT/) for the electroplating industry, as per a 1973 study made
by Battlte for E.P.A.

A mixing tank will be used for the treatment of spent process solutions,
accidental floor spillage, and deionizer back wash and regenerant rinses. The
tank will be provided with a mixing apparatus, automatic pH control, and enough
detention time to assure the removal of the floating fraction of metallic hydroxides
that tend to float because of low density.

The principle involved in the operation of this unit is that the
solubility of copper, nickel, zinc, chromium, tin, and lead is less than 0.1
milligrams per liter at pH values from 8 to 9.

In order to prevent the escape of suspended solids containing metallic
oxides, coagulation with an accepted polyelectrolyte will be provided. This will
insure a heavy precipitate that will settle rapidly.

The mixed effluent will pass to a sedimentation tank where the precipi-
tates will settle. The effluent will be discharged through a pipe, while the
sludge, consisting of metallic oxides, will be processed for the separation of
solid and liquid fractions jointly with the sludges from the integrated treat-
ment systems.

The results obtained in the prototype evaluation of the process conducted
by Lancy Laboratcries show that the process effluents are anticipated to have the
following characteristics:

Total Effluents - about 20 gallons per minute

Copper - less than 0.5 mg/liter

Tin - less than 0.5 mg/liter

Lead - Tess than 0.5 mg/liter




- 28 -

Cyan-de, amenable to chlorination - less than 0.02 mg/liter

C.0.[L. - less than 50 mg/liter

Color and odor - none

Suspended solids - less than 20 mg/liter

pH -zpproximately 9.0

Once the plant is in operation its performance will be followed
through proper monitoring and analysis of the effluents.

7.7 Floor Spills

A11 floor spillage will drain to sump pits and will be pumped to
the floor spill collection tank where the pH will be automatically adjusted
to a minimun value of 8.0. When sufficient volume to warrant treatment has
accumulated in the floor spill collection tank, it will be transferred to
the floor spill batch treatment tank and treated manually.

7.8 Inorcanic Sludges

The sludges resulting from the proposed treatment consist essentially
of metallic hydroxides containing 95 to 99 percent water, depending on the
metal, the precipitation conditions and the clarifier. Sludges with this high
water content are voluminous and difficult to dispose on municipal sanitary
landfill sites. Extended settling times are helpful, but require extensive
areas for compacting, evaporation, and drying. Pressure filtration has not
been satisfactory because the gelatinous nature of the hydroxides rapidly clog,
or bind, the filter membrane.

Most of the processes will invoice the recirculation of water and the
resultant sludges will be high in solids content. In those areas where the
sludge would te high in water content, a decant panel is proposed to dewater
the sludge.

The decant filter or panel is a patented device consisting of a